
030114001 Wasker 14 
垫片 14 1

六角法兰面螺栓 M6x20
Hexagon bolt with flangeM6x20 2050206020

Hexagon bolt with flange M6x12
六角法兰面螺栓M6x12 

Locating sheet
端盖压线板

Hexagon bolt with flange M8x35

Crankcase cover
箱体端盖

8

23

24 41219001

20

21

22 41200006

050208035

02721000

14

02700003

17

18

19 02719002

050206012

050206012

16

15

41200005

02700020

11

4120000112

13

4052000

40500059

9

10

02700004

4051100

六角法兰面螺栓 M8x35

Oil cover
带尺机油盖

Gasket 
曲轴箱密封垫

机油盖阻油圈  
Ring seal

1

1

1

2

1

2

Crankcase 

Oil level gauge 

Hexagon bolt with flange M6x12

深沟球轴承6205 

六角法兰面螺栓M6x12 

Bearing 6205

机油传感器

放油螺栓M10 1.25 16  
Washer
放油孔垫圈

Bolt M10x1.5x16 

曲轴箱体

1

2

1

1

1

Oil seal
曲轴油封

点火器 

飞轮

Igniter 

1

11

1

2

1

CRANKCASE,FLYWHEEL 

7

6

02704000

050206014

5

4

3

02700034

02700033P

040314015

PART NO.REF.NO.

2

1

参照号码

050206010

02708000

零件编号

FIG.1

起动罩

导风罩 

Hexagon bolt with flange M6x14
六角法兰面螺栓M6x14 
Flywheel 

六角螺母M14

Starter pulley 

 Hexagon nut M14

起动轴套 
wind leader 1

1

4

1

1

图1    整机总成
DESCRIPTION

Recoil starter 
六角法兰面螺栓M6x10 
Hexagon bolt with flange M6x10

零件名称

QUANTITY

  备注

4

1

  数量

 REMARKS

<1>



30 1 405246 KNASTAKSEL CAM SHAFT

29 1 405245 STYREBØS GUIDE BUSH

31 2 405247 VENTILLØFTER PUSHROD

33 1 405249 PLADE PLATE

32 1 405248 KONTAKT SWITCH

28 1 405244 SKIVE WASHER

24 1 405240 SIDEDÆKSEL CRANKCASE COVER

23 2 90102914 STÅLBOLT M8X35 FZB 8.8 SCREW

25 1 405241 PAKNING GASKET

27 1 405243 REGULATOR REGULATOR

26 1 405242 OLIEPROP OIL SCREW

34 2 405250 MÅTTE MAT

42 2 405257 BØS BUSH

41 2 405256 DÆKSEL CYLINDER COVER

43 2 90102881 STÅLBOLT M6X12 FZB 8.8 BOLT M6X12

45 4 90102881 STÅLBOLT M6X12 FZB 8.8 BOLT M6X12

44 1 405258 ÅNDERØR BREATHER PIPE

40 1 405255 VENTILDÆKSEL OUTER VALVECOVER OUTER

36 1 405251 PLADE PLATE

35 4 90102911 STÅLBOLT M8X20 FZB 8.8 BOLT M8X20

37 2 405252 PAKNING PAKNING

39 1 405254 PAKNING PAKNING

38 2 405253 VENTILDÆKSE INDER VALVECOVER INNER

8 1 405228 SVINGHJUL FLYWHEEL

7 4 90102881 STÅLBOLT M6X12 FZB 8.8 BOLT M6X12

9 2 90102883 STÅLBOLT M 6x20 FZB 8.8 BOLT M6X20

11 2 405230 PAKDÅSE OILSEAL

10 1 405229 TÆNDSPOLE IGNITION COIL

6 1 405227 BLÆSERHJUL FAN COVER

2 1 405223 REKYLSTART RECOILSTARTER

1 4 90101160 MASKINSKRUE M6X10 SCREW 6X10

3 1 405224 SVINGHJULSMØTRIK FLYWHEEL NUT

5 1 405226 STARTERTRISSE STARTER RATCHET

4 1 405225 PLANSKIVE WASHER FLYWHEEL

19 1 405237 PLADE PLATE

18 1 90102881 STÅLBOLT M6X12 FZB 8.8 BOLT M6X12

20 2 90102881 STÅLBOLT M6X12 FZB 8.8 BOLT M6X12

22 1 405239 PAKNING FOR OLIEPROP GASKET

21 1 405238 OLIEALARM OIL ALERT

17 1 405236 OLIEPIND OIL CAP

13 1 405232 DRÆN SKRUE DRAIN SCREW

12 1 405231 SHORTBLOCK SHORTBLOCK

14 1 405233 PAKNING DRÆNSKRUE GASKET DRAINSCREW

16 1 405235 SIDESÆKSELPAKNING CRANKCASE COVER GASKET

15 2 405234 KUGLELEJE 6205 BALL BEARING 6205

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION



Gasket
112 02700036

050906085

050206010

14

13
六角法兰面螺栓 M6x10
Hexagon bolt with flange M6x10

化油器密封垫（出）

双头螺栓 M6x85
Stud M6x85 2

1

02700037

02700039

02700038

02724001

02700036

11

10

 9

 8

 7

02724003

02724002

02724004

02724005

030206001

 4

 6

 5

 3

 2

Air fillter case

化油器密封垫（出）

化油器密封垫（进）

化油器

化油器垫块
Gasket

Gasket

Carburetor

滤清器外壳
Gasket

1

1

1

1

1

六角法兰面螺母 M6

Element fitting plate
滤清器盖隔板

滤清器法兰

Hexagon nut M6

Plate

Air filter
滤清器盖
Air filter cover

过滤块

1

1

2

1

1

QUANTITYPART NO.

AIR-CLEANER

零件编号

060406012

FIG.2

参照号码

REF.NO.

 1 Cross recessde pan head screw M6x12

图2   空气滤清器总成
DESCRIPTION

零件名称   数量

2

 REMARKS

  备注

十字槽盘头螺钉 M6x12

<3>



10 1 405265 PAKNING GASKET

9 1 405421 KARBURATOR CARBURETOR

8 1 405264 PAKNING GASKET

11 1 405266 ISOLATOR INSULATION CARBURETOR

14 2 405267 PINBOLT M6X85 STUD M6X85

13 1 90100379 INSEX M6X10 US FZX INSEX M6X10 UH FZB

12 1 405265 PAKNING GASKET

7 1 405263 LUFTFILTERHUS AIRFILTERHOUSING

3 1 405260 LUFTFILTERELEMENT AIRFILTERELEMENT

2 1 405259 LUFTFILTERDÆKSEL AIRFILTERCOVER

1 2 90102881 STÅLBOLT M6X12 FZB 8.8 BOLT M6X12

6 1 405262 PAKNING GASKET

5 2 90100661 STÅLMØTRIK M6 NUT M6

4 1 405261 SEPERATOR PLATE

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION



QUANTITY

2
垫圈 ?6030106001

<4>

050208065119

040308002

02722013

0502080451

02722012

02722014

16

17

18

15

14

六角法兰面螺栓 M8x45-8.8
Hexagon bolt with flange M8x65-8.8 

六角法兰面螺栓 M8x65-8.8 2

六角螺母 M8x0.75
Hexagon bolt M8x0.75

Hexagon bolt with flange M8x45-8.8 

Adjuster
摇臂球座

气门摇臂
Rocker arm
摇臂螺杆
Bolt

2

2

2

2

2

Cylinder head 13

027000318

02722015

02700024

02700023

02722007

12

11

13

9

10

02722011

02722001

02722008

02722009

027220107

6

4

5

Sparkle plug 1

Push rod 

 Washer ?6

气门推杆

Push rod guide
导向板

气缸头定位销
Exhaust valve

Piston pin
火花塞

排气门

1

2

2

1

气门弹簧 

Valve cotter
气门卡圈

气门弹簧座
Valve retainer

进气门油封
Oil seal

Valve spring

气缸头

2

2

1

2

CYLINDER HEAD

零件编号

02722006

02700022

PART NO.

参照号码

2

1

FIG.3

REF.NO.

图3   气缸头总成

零件名称

气缸复合垫
Intake valve

Gasket

进气门

DESCRIPTION

  数量

1

1

  备注

 REMARKS



13 2 90102309 PLANSKIVE M6 WASHER

14 2 405279 BOLT FOR VIPPEARM ROCKERARM PIVOTBOLT

12 1 405278 STYREPLADE GUIDEPLATE

10 1 405276 VENTIL UDSTØDNING VALVE EXHAUST

11 2 405277 STØDSTANG PUSHROD

18 2 90152100 STÅLBOLT M8X45 FZB 10.9 BOLT M8X45 FZB 10.9

19 2 90102920 STÅLBOLT M8X65 FZB 8.8 BOLT M8X65 FZB 8.8

17 2 405282 STÅLMØTRIK M8X0.75 NUT M8X0.75

15 2 405280 VIPPEARM ROCKER ARM

16 2 405281 JUSTERINGSBØS ADJUSTING BUSH

3 1 405270 TOPSTYKKE CYLINDER HEAD

4 1 405271 PAKDÅSE OIL SEAL

1 1 405268 TOPPAKNING HEAD GASKET

2 1 405269 VENTIL INDSUGNING VANVE INTAKE

5 2 405272 VENTI FJEDER VALVESPRING

8 1 10011219 TÆNDRØR W20EPR-U SPARKPLUG W20EPR-U

9 2 405275 STYREBØS GUIDEBUSH

6 2 405273 FJEDERSÆDE VALVE SEAT

7 2 405274 VENTILLÅS VALVERETAINER

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION



Key 4x6.5x16

02700007

02700006

2nd compression ring
油环

第二道气环

Oil ring

02700008 1st compression ring
第一道气环

11

10 1

1

0507070353 2

9

02717002

02700010

02700009

02700005

02717001

6

7

8

5

4

Piston pin

活塞销卡簧
Piston
活塞

Piston pin circlip
活塞销 

连杆盖 
Connecting rod
连杆

连杆螺栓 M7x35
Connecting rod cap

1

2

1

1

1

1

Hexagon Bolt with flange M7x35

图4  活塞-连杆-曲轴总成

曲轴G型 

41201001DP Crank（DP） 
曲轴DP型 

41201001G

PISTON-CONNECTING-CRANK

PART NO.

零件编号

41201001

02700032

参照号码

2

1

FIG.4

REF.NO.

Crank

Crank（G） 

曲轴 

半圆键4x6.5x16

DESCRIPTION

零件名称   备注  数量

1

1

QUANTITY  REMARKS

<5>



6 1 405288 KRYDSPIND PISTON PIN

5 1 405287 PLEJLSTANG CONNECTION ROD

7 2 405289 LÅS FOR KRYDSPIND RETAINER RING

9 1 405291 STEMPELRINGE SÆT PISTON RING ASSY

8 1 405290 STEMPEL PISTON

2 1 405284 KRUMTAP CRANKSHAFT

1 1 405283 FEDER 4X6.5X16 KEY 4X6.5X16

4 1 405286 LEJEOVERFALD CONNECTION ROD COVER

3 2 405285 FLANGEBOLT M7X35 FLANGEBOLT M7X35

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION



11



8 1 405298 FJEDER SPRING

7 1 405297 PLADE PLATE

6 1 405296 SKIVE WASHER

11 1 405248 KONTAKT SWITCH

10 1 90101163 MASKINSKRUE 6X25 MACHINE SCREW 6X25

9 1 410009 SKRUE MED INDV. 6-KT. CYL. 
M5X25

ALLEN BOLT M5X25

2 1 405292 JUSTERINGSPLADE PLATE

1 1 90180951 FLANGEMØTRIK M6 FZ COLLAR NUT M6 FZ

3 1 405293 SKIVE WASHER

5 1 405295 STARLOCK LÅSE-SKIVE STARLOCK

4 1 405294 GASARM THROTTLE LEVER

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION



02713010

02713011

02713012

Nut M6

<8>

0509096025

零件编号

PART NO.

MUFFLER

41213006

050206012

41213000

040306001

1

2

4

3

5

FIG.7

参照号码

REF.NO.

六角螺母 M6

Bolt M6x25

消音器组件
Muffler

Fuel filter
消音器法兰

双头螺栓 M6x25

DESCRIPTION

图7   消音器总成

零件名称

2

1

1

1

1

QUANTITY

  数量

 REMARKS

  备注

0804050208

7

6

Muffler screen

Muffler netting

Hexagon bolt M5x20
十字槽凹穴六角头螺栓 M5x20

排气口网片

排气口罩

9 Hoop
排气口夹圈 1

1

1

1

六角法兰面螺拴 M6x12
Hexagon bolt with flange M6x12

sb
Tekstboks
RØGVENDER/SMOKE DIVERTER : 405411



6 1 405301 FILTER NET

5 1 90100690 LÅSEMØTRIK M5 LOCKNUT M5

7 1 405302 GNISTFANG SPARKARRESTER

9 1 405303 SPÆNDEBÅND HOOP

8 1 90101146 MASKINSKRUE M5X20 SCREW M5X20

2 1 405299 UDSTØDNINGSPAKNING EXHAUST GASKET

1 2 90101163 MASKINSKRUE M6X25 SCREW M6X25

4 1 405300 UDSTØDNING EXHAUST

3 1 90101161 MASKINSKRUE M6X15 SCREW M6X15

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION



30114003

41214003

6

7

Fuel pipe clip

Fuel filter
进油管

油管夹 2

1

Fuel filter

Hexagon bolt with flange M6x12
六角法兰面螺拴 M6x12

Fuel tank cover

油开关
Fuel switch

油箱盖

57896235

050206012

41214000

09559005

3

4

2

Fuel tank 
油箱

滤油网

REF.NO.

参照号码

FIG.8 Fuel tank
PART NO.

零件编号

095590011

4

1

1

1

图8   油箱总成

零件名称

DESCRIPTION

  数量

1

QUANTITY

  备注

 REMARKS

<9>



5 1 405307 BRÆNDSTOFHANE FUEL SWITCH

4 4 90101161 MASKINSKRUE M6X15 SCREW M6X15

7 1 405309 BRÆNDSTOFSLANGE FUEL HOSE

6 2 405308 KLEMME CLIP

1 1 405304 TANKDÆKSEL FUELTANK COVER

2 1 405305 FILTER FILTER

3 1 405306 BRÆNDSTOFTANK FUELTANK

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION




